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Table 1. Drugs Associated With Hyperuricemia

Mechanism Drugs

Decreased urate excretion/clearance Cyclosporine, ethambutol, levodopa, tacrolimus, diazoxide, 
certain ACE inhibitors (lisinopril, ramipril, trandolapril)

Inbilition of renal tubular urate secretion Pyrazinamide, low-dose salicylates, thiazides

Increased uric acid production Ethanol, fructose

Cell lysis Cytotonic chemotherapy (e.g. aldesleukin, asparaginase, 
busulfan, carboplatin, chlorambucil, cisplatin, 
cyclophosphamide, cytarabine, daunorubicin, fludarabine, 
hydnoxyurea, mechlorethamine, melphalan, mercaptopurine, 
thioguanine, vincristine, vinblastine); gluoocorticoids (tumor 
lysis with antineoplastics): ribavirin and interferon (hemolysis)

Catablolic effect Didanosine (>9.6 mg/kg/day)

Increased WBC production Filgrastim (high doses)

High purine content Pancreatic enzymes (pancrelipase, pancreatin)

Volume contraction and increased uric 
acid reabsorption in proxinmal tubule

Acetazolamide, bumetinide, chlorthalidone, ethacrynic acid 
furosemide, indapamide, metolazone, torsemide, triamterene

Hypervitaminosis A Isotretinoin

Assay Interference Theophyline

Mechanism unknown Niacin

ACE: angiotansin converting enzyme , WBC: white blood cell
Source: Reference 8,
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Table 2. Pharmacologic Treatment Options for the Management of Hyperuricemia

Class Drug (Brand) Common Dosing

Urate - Lowering Therapy

Xanthine oxidase 
inhibitors

Allopurinol (Zyloprim) Starting dose: 100 mg/day (all patients): 
50 mg/day (stage 4 CKD or worse) 
Dose titration: Titrate to doses > 300 mg/day may be 
required for most patients. Max daily dose is 800 mg

                                       Febuxostat (Uloric) Starting dose: 40 mg/day
Dose titration: Increase to 80 mg after 2-4 wk

Unicosuric agents Probenecid (Benemid) Starting dose: 250 mg/day
Dose titration: Increase by 500 mg per month to a 
max dose of 2-3 g/day (2 divided doses) in patients 
with normal renal function

Uricase agents Pegloticase (Krystexxa) Dose: IV infusion 8 mg every 3 wk

Acute Gout Attack Prophylaxis During Initlation of Urate-Lowering Therapy

Antigout agents Colchicine (Colcrys) 0.6 mg orally once or twice daily as tollerated 

                                       Probenecld/colchicine 
                                       (Col-Benemid)

500 mg/0.5 mg once dally for 7 days, 
then 500 mg/0.5 mg twice daily thereafter

NSAIDs Naproxen 250 mg orally twice daily

CKD: chronic kidney disease, max: maximum; NSAID: nonsteroidal anti-inflommatory drug.
Sounce: Reference 2,7
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Table 3. Pharmacologic Treatment Options for the Management of Acute Gouty Arthritis

Drug (Brand)
Route of 

Administration
Common Dosing

NSAIDs

Indomethacin 
(Indocin)

Oral 50 mg 3 × daily for 2 days, then 25 mg 3 × daily for 3 days OR 
50 mg 3 × daily for 3 days, then 25 mg 3 × daily for 4-7 days or 
until attack resolves

Naproxen 
(Naprosyn, Anaprox)

Oral 500 mg twice daily for 5 days OR 
375-500 mg twice daily for 3 days, then 250-375 mg orally twice 
daily for 4-7 days or until attack resolves OR 
Naprosyn: 750 mg initially then 250 mg q8h until the attack has 
subsided
Anaprox: 825 mg initially then 275 mg q8h

Sulindac (Clinoril) Oral 200 mg twice daily for up to 7 days or until attack resolves

Antigout Agent

Colchicine (Colorys) Oral 1.2 mg initially, then 0.6 mg 1 h later, then start gout attack 
prophylaxis dosing (see TABLE 1) beginning 12 h later and 
continue until attack resolves

Corticosteroids

Predrisone 
(Deltasone)

Oral 0.5 mg/kg/day for 5-10 days at full dose, then stop OR 
0.5 mg/kg/day for 2-5 days at full dose, then taper for 7-10 days, 
then stop

Methylprednisolone 
(Medol Dosepak, 
Solu-Medroi)

Oral

IV/IM

Medrol Dosepack: 1 pack (4 mg tablets given over 6 days in 
decreasing dosages)
Solu-Medrol: 0.5-2 mg/kg once with appropriate taper

Triamcinolone 
acetonide (Kenalog)

IM 60 mg once, then oral prechnisone as above

ACTH (Corticotropin) SC 25-40 IU

Various 
corticosteroids

Intra - articular Varies with joint size; used for attacks that are limitad to 1-2 joints

ACTH: adrenocorticotropic hormone; NSAID: nonsteroidal anti-inflommatory drug; IM: intramacualr; SC: sabcutaneos.
Source: Reference 2,7
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1. CKD: chronic kidney disease, ULT: urate lowering agent,NSAID: non steroidal inflammatory drug, 

XOI: xantin oxidase inhibitor

1.  Khanna D. Fitzgerald JD. Khanna PP. 
American College of Rheumatology guidelines 
for management of gout. Part 1: Systematic 
nonpharmacologic  and pharmacologic 
therapeutic approaches to hyperuricemia. Arthritis 
Care Res (Hoboken) 2012;64:1431-1446.

2. Neogi T. Clinical practice. Gout. N Engl J 
Med.2011;364:443-452.

3. Centers for Disease Control and Prevention 
(CDC).Gout. www.cdc.gov/arthritis/basics/gout.
htm. Accessed January2, 2013.

4.  Khanna D. Fitzgerald JD. Khanna PP. 
American College of Rheumatology guidelines 
for management of gout. Part 2: Therapy 
and antiinflammatory prophylaxis of acute 
gouty arthritis. Arthritis Care Res (Hoboken) 
2012;64:1447-1461.

5. Bohan KH.Gout and hyperuricemia. In: 
Alldredge BK. Corelli RL. Ernst ME. (Eds). Koda-
Kimble and Young's Applied Therapeutics: The 
Clonical Use Of Drugs. 10th ed. Philadelphia, PA: 
Lippincott Williams & Wilkins; 2013:1049.

6. Choi HK. Soriano LC. Zhang Y. Rodriguez LA. 
Antihypertensive drugs and risk of incident gout 
among patients with hypertension: population 
based case-control study. Br Med J. 2012; 344: 
d8190.

7. Choi HK. Willett W. Curhan G. Fructose-rich 
beverages and risk of gout in women. J AM Med 
Assoc. 2010;304:2270-2278.

8.  Moi JH. Sriranganathan MK. Edwards 
CJ. Buchbinder R. Lifestyle intervention for 
chronic gout. Cochrane Database Syst Rev 
2012;(8):CD010039.

9. Stamp LK. Taylor WJ. Jones PB. Starting does 
is a risk factor for allopurinol hypersensitivity 
syndrome: a proposed safe starting dose of 
allopurinol. Arthritis Rheum 2012;64:2529-2536.

10. Uloric (febuxostate) package insert. Deerfield, 
IL: Takeda Pharmaceuticals America, Inc; 
November 2012.

11. Krystexxa (pegloticase) package insert. East 
Brunswick, NJ: Savient Pharmaceuticals, Ins; 2010.

12. Colcrys (colchicine) package insert. Deerfield, 
IL: Takeda Pharmaceuticals America, Inc; June 
2012.

13. Celebrex (celecoxib) package insert. New York, 
NY: Pfizer Inc; January 2013.

14. Depo-Medrol (methylprednisolone acetate 
injectable suspension, USP) package insert. New 
York, NY: Pfizer Inc; January 2012.

.                 :

        
.(3 )   

  
        
   .         
         
    .     

         
        
  .        
         
        
         

.       

286    / 743

       


